

Table 4. Medication recommendations for the first episode of CDI.

Medication	Dosing Regimen	Maximum Dose
Vancomycin (Firvanq)	40 mg/kg per day orally in four divided doses for 10 days	500 mg/dose (fulminant disease) 125 mg/dose (standard)
Metronidazole (Flagyl)	30 mg/kg per day orally in four divided doses for 10 days	500 mg/dose